BRAKES - WHEELS

SPECIAL INFORMATION

The Engine Build Code Number, the Vehicle |dentification Number and the information provided on the Trim Plate are

often necessary when determining the proper replacement parts for your vehicle. For their location refer to the General
Information Section found at the front of this catalog.

8-1..... Must be used in pairs. This Drum
Center Disc.

NOTES

GROUP 8

is a two-piece part. The Exterior Portion is cast directly to the

is a multipart construction welded into one unit.

order (1) Adapter, Part Number 812 4538,
order (1) Adapter, Part Number 812 4541,
for Brake Warning Light Switch Bracket.

for Brake Warning Light Switch Bracket.

8-2..... Must be used in pairs. This Drum
8-3..... On Initial Order of Power Section,
8-4..... On Initial Order of Power Section,
8-5..... Parking Brake less Mounting Plate
8-6..... Parking Brake with Mounting Plate
Jeep

Gr 8 -1

Printed in U.S.A.



BRAKES - WHEELS GROUP 8

Jeep Ge 8 -2 Printed in U.S.A.



BRAKES - WHEELS

8.008

GROUP NO. — DESCRIPTION — YEAR and MODEL P Y Ty o conE
8.001-1 PLATE, Front Brake Support

74/ 1020 e e e e e e e e e 2 812 4575

74/ [ 2 T =0 i 812 1379

74/ (Right) 8000 Lottt et et et e et e e 1 812 1380
8.001-2 ATTACHING PARTS, Plate To Steering Knuckle

NUT, Hexagon......... /42 P 12 994 925
8.002-1 PLATE, Rear Brake Support

LEFT

74 10-25-45 . i e e, (Ord. 812 5468, 812 5500) ...... 1 812 4511

75/ L0 T ] 812 5468

74/ 24 Y2 Y Y 1 812 4522

74/75 < OO 1 812 1381

76 £ L 1 812 7063

RIGHT

74 J0-25-45 . . i e e (Ord. 812 5469, 812 5500) 1 812 4512

75/ LT T O e e ] 812 5469

74/ T T ] 812 4523

2 > T < 1 T UGN G OO 1 812 1382

76 1 2R 1 812 7062
8.002—2 ATTACHING PARTS, Plate To Axle Tube

BOLT. Hexagon ....... 74/75 02840 it et e e e e e e 8 812 4850

BOLT, Hexacgon ....... 76 1022545 e e e 8 400 5668

BOLT, Hexagon ....... 74/ T ¥ Y 17.038 14 (69419293

BOLT, Hexagon ....... 74/75 B it e e e et e e e 1 994 313

SCREW, Machine....... 76 T 8 314 3794

WASHER, Lock ........ 76 BO-00 .t it e e e e 8 400 3803

NUT, Hexagon......... 74/75 LT T 8 812 4851

NUT, Hexagon......... 76 10-25-45. e e 8 (9413215

NUT, Hexaaon......... 74/ 2646 . e e e e, 17.416 14 G9413215

NUT, Hexagqon......... 74/75 < 12 909 393

NUT, Hexagon......... 76 £ 10 e T 8 400 1239
8.004-1 SHOE SET, Front Brake (Axle Set Of 4 Shoes - Incl. Lining)

74/ 1025 e e e e e e e 193 ..., 1 812 4580

74/ 20 L L 193 ..., 1 994 461
8.004-2 SHOE SET, Rear Brake (Axle Set Of 4 Shoes - Incl. Lininas)

74/75 L 193 ..., 1 812 4510

76 LT 1 812 6965

74/ 2646 183 ... 1 812 4521

74/75 B0 . 193 .. ... 1 994 461

76 £ 10T 1 812 7061
8.004-3 HOLD DOWN KIT, Brake Shoe (Incl. Pin, Spring And Clip)

74/ (Front And Rear) 10-25-45 . . . .. . . . . . . 199 ..., 2 812 4515

74/ (Rear) 26-46 . . . 198 ... 1 812 4526

74/ (Front And Rear) 80-00 .. vttt it it ettt ettnne e eeeean 4 937 952
8.008-1 SPRING, Brake Shoe Return (Upper)

74/ S 4 937 953
8.008-2 SPRING, Brake Shoe Automatic Adjusting Lever

74/ BO-00 s o i e e e e e e e e e e 4 943 136
8.008-6 SPRING, Parking Brake Lever Strut

74/ 0 L N 2 937 967
8.008-7 PIN, Brake Shoe Hold Down Sprina Or Clip Retainina

74/ 2 LT O 8 920 313

Jeep

Gr8-T

Printed in U.S.A.



8.008 BRAKES - WHEELS
8.008-10 KIT, Brake Spring (Axle Set)

74/ (Front And Rear) 10-25-45 . . ... . . . .. 200 L. 2 812 4516

74/ 26 -6 e 200 ..., 1 812 4527
8.010-1 CABLE, Braoke Shoe Automatic Adjusting Link

74/ B0 . e e e e e e e e e e 4 943 138
8.011-1 GUIDE, Brake Shoe Auytomatic Adjusting Cable

74/ BOoG0 s it e e e et e e e e e e 4 943 139
8.012-1 LEVER, Brake Shoe Automatic Adjusting

74/ (Left) BO-00 i it it i et e e e e e e 2 943 140

74, (Riaht) BO-00 Lo i i e e ettt et e e 2 943 141
8.013-1 ADJUSTER KIT, Brake Automatic

LEFT

74/ V0 2o dh e 196 ... 1 812 4513

74/ 2646 194 ... ] 812 4524

RIGHT

747 TO 25— e 196 ... .. 1 812 4514

74/ 26— A6 194 ... .. 1 812 4525
8.014-1 SCREW, Brake Shoe Adijusting

74/ (L eft) BO G0 ot i e e e e e e e e e 2 943 131

74/ (Right) B0-00 . .t i e i st i e 2 943 132
8.014-2 SOCKET, Brake Shoe Adjusting Screw

74/ 510 L O 4 943 135
8.014-3 NUT, Brake Shoe Adjusting Screw

74/ (L eft) BOoG0 ot it e e e e e e e e e e e e 2 943 133

74/ (Right) 80-C0 . .t it e et et et e e e e 2 943 134
8.014-4 WASHER, Brake Shoe Adjusting Screw

74/ £ O 4 943 137
8.014-5 SCREW KIT, Brake Adjusting Screw

LEFT

74/ 1 0= =t e 195 ... 1 812 4517

74/ 266 197 ... ] 812 4528

RIGHT

74/ 10-25-A0 195 ... 1 812 4518

747 D646 197 L. 1 812 4529
8.016-1 LINK, Brake Shoe To Cylinder Operating

FRONT

74/ L 4 812 4502

74/ ] T 4 920 310

REAR

74/ LR 4 812 4505

74/ SV 4 812 4506

74/ a0 U 4 920 310
8.022-1 PLATE, Brake Shoe Anchor Pin Guide

74/ T e e e e et e et e e e 4 812 4504

74/ BOoO0 . ot e e e e e e e e e e e 4 943 142
8.024-1 LEVER, Brake Shoe Parking Brake

74/ (Left) BO-O0 o e e e e e e e e e e e 1 937 964

74/ (RIGHRE) B0=F0 it it it ettt et i e et i i e e e 1 937 965

Jeep Rev. 10/15/75 Gr8 -T2 Printed in U.S.A.



8.024-2

8.024-3

8.024-4

8.024-5

8.030-1

8.035-1

8.035-2

8.038-1

8.038-2

8.038-5

8.042-1

8.044-1

8.046-1

8.046-2

8.046—2a

BRAKES - WHEELS
STRUT, Brake Shoe Parking Brake

74/ B0 o e e e i e e e
RETAINER, Brake Shoe Parking Brake Lever Strut
74/ B o0 s ot e e e e e e e e e e e e e

WASHER, Brake Shoe Parking Lever Strut
74/ £ 6

REPAIR KIT, Parking Brake Lever And Strut (Incl. Spring)

LEFT

747 T0- - A e
74/ 26-46 . 192 L.
RIGHT

747 T0-25-A45 s
747 26-46 192

COVER, Broke Adjusting Hole
74/ 0 O

CYLINDER ASSEMBLY, Brake Master (LPB)
NOTE: For Master Cylinder With Power Brake, Refer To Group 8.510

74/ 10 o e e e e
74/75 B Lt D) ot e e e e e e e e e
74/75 B0 (RHD) . . oo e e e e e e e
76 L0 T
ATTACHING PARTS, Master Cylinder To Dash

BOLT, Hexagon ....... 74/ 10-25-45 . . i e e 17.038
BOLT, Hexagon ....... 74/ B0-90 . i e e e e 17.038
SPACER ... oo 74/ 1022545 e e
NUT, Hexagon......... 74/ 10-25-45-80-90 . . .o it ii it 10. 260
COVER, Brake Master Cylinder Filler (LPB)

74/ L
74/75 10
76 0 R L
GASKET, Brake Master Cylinder Filler Cover (LPB)

74./75 B s e e e e e e e et e e e e e e
RETAINER, Brake Master Cylinder Cover (Bail Wire}(LPB)

74/ L T
74/75 B e e e e e e e e e e e e
76 £ T
SPRING, Master Cylinder Check Valve (LPB)

74/75 B e e e e e e e e
PISTON, Master Cylinder Secondary (LPB)

74/ T O e e e e e
74/75 B e e e e e e e e 8.515
76 BO G0 . i e e e e e e e e e e
RETAINER, Master Cylinder Push Rod Retention (LPB)

74/75 < 8.054

SPRING, Brake Master Cylinder Secondary Piston Return (Incl. Retainer)(LPB)
74/75 L0 Sty e e e e e e

SPRING, Brake Master Cylinder Secondary Piston Return (LPB)
74,75 B e e e e e e e

N — RN

8.046

937 966
639 936
639 937
812 4519
812 4530

812 4520
812 453

920 316

812 4366
812 4438
812 4859
812 6886

;187069
G180125
535 2590
400 3909

812 4534
448 8293
812 6958

448 8291

812 4537
448 8292
812 4537

939 607

812 4535
943 070
812 4535

812 294}
812 4533

939 610

Jeep Rev. 10/15/75 Gr8-T3

Printed in U.S.A.



8.046
8.046-3

8.046-4
8.046~5

8.048-1

8.050-1

8.050-2

8.052-1

8.054-1

8.054-2

8.068-1

8.068--2

BRAKES - WHEELS
RETAINER, Brake Master Cylinder Piston Cup (LPB)

74/75 B0 e e e e (Use 320 51710) ......
WASHER, Master Cylinder Push Rod Retention (LPB)

74/75 B e et e e e e e e e e s 8.054
SNAP RING, Master Cylinder Push Rod (LPB)

74/75 1 8.054
REPAIR KIT, Brake Master Cylinder (LPB)

74/ L T
74/75 2
74/75 B0 (RHD) . . o et ettt et e e e
76 2T
BOLT, Brake Master Cylinder Piston Stop (LPB)

74775 LT
74/75 Bl it i e et e et e e et e e e
““Q'' RING, Broke Master Cylinder Piston Stop (LPB)

74/75 £
BOOT, Brake Master Cylinder (LPB)

74/75 B0 i e e e e e e e e
LINK, Brake Master Cylinder (Push Rod)(LPB)

74/ L N
74/75 P
/6 £ R
ATTACHING PARTS, Master Cylinder Link To Brake Pedal (LDB)

BUSHING ..o 74/75 BO i e e e e e e 8.156
SPACER ...t 74/7%5 = 8. 156
PIN, Cotter ... ... . ... A 17.460
PIN, Cotter ...t 74/75 B0 i e e e e 3. 200
WASHER, Plain........ 74 102545 e e 17.814
WASHER, Plain........ 76 10-25-45-80-90 . ... v it it 17.814
WASHER, Wave ........ 75/ 10204 e i e e e
WASHER, Plain. .. ... . 74775, 2646 17.814
WASHER, Wave ........ 75 L Y Y 12.060
WASHER, Wave . ....... 76 S0 L N
WASHER, Special ...... VY 4 R 17.814
WASHER, Special ...... 74/75 80 (RHD). ... .. . . . . .

CYLINDER ASSEMBLY, Brake Wheel Front

LEFT

747 TO-25-45 O0=178" 1 D) o 186 ... ..
74/ Lo T T G O L T (5 T 186  ......
RIGHT

74/ 10-75-45. 0= 8" 1 DY e 186 ... ..
74/ [T T G P L 15 186 ......
CYLINDER ASSEMBLY, Broke Wheel Rear

74/ 102545, .. (19716 1. D, ) i it it e et e e ct e s e e
7475 (Lett) 2646, .. (1178 1. D d it it s e s ettt rasaenaenee aeenan
76 QIR < Ty < Y (1 (5 O
7475 (Left) B0, .. (157167 1 D ettt it s ittt et tin e tinaae e
76 [ S =L I O N O < L I
74/75 (Right) 2646, . . (1 =1/8 L. D ettt it i e ittt st iieene e
76 (Riaht) 2646 . o 0 L D ) i e e e e et e e e
74/75 (Right) 80, . . (15716 " 1. D de it i e i i e ei e e e i e e
76 CRIGhTY BU=GU . o 7 B L D Yttt et e e et e e et ettt s e

[ T N

939 608

812 2939

939 603

812 4532
812 4849
812 5032
812 6957

812 4536
448 5454

448 5453

934 349

812 4576
812 3003
812 6959

321 5922
321 5924
G121224
G121222
G120396
(1203%6
400 4616
G120395
958 629
400 4616
G121458
930 401

812 4557
812 4795

812 4558
812 4794

812 4565
812 4563
812 6963
812 4798
322 5197
812 4564
812 6962
812 4799
322 5196

Jeep Rev. 10/15/75 Gr8-T 4

Printed in U.S.A.



BRAKES - WHEELS 8.100
8.068-3  ATTACHING PARTS, Cylinder To Plate

SCREW ... 27 2 8 320 307
8.068-4 INSERT, Brake Tube Fitting To Wheel Cylinder
74/75 (Rear) 10255, . i i i ittt sttt st s e iasaas  aaaas 2 812 4567
8.078-1 PISTON SET, Front Brake Wheel Cylinder
74/75 L R 2 812 4561
74/ <30T 2 Q47 227
8.078-2 PISTON SET, Rear Brake Wheel Cylinder
74/75 LT N 2 812 4569
74/75 D e e e e e 2 812 4561
74/75 ] 2 318 2164
76 0 0L S 2 322 4350
8. 080-1 REPAIR KIT, Front Brake Wheel Cylinder
74/ 10-25-45 . (0=1 8" 1. D) . 187 ..., 2 812 4559
74/ B0-90 . . (1=1/87 L D ) i et i et et e 187 ...... 2 812 4800
8.080-2 REPAIR KIT, Rear Brake Wheel Cylinder
74/ 10-25-45 (0016 1. D) o 187 ... .. 2 812 4566
74/75 26-46, (1178 1.0, ) . 187 ... .. 2 812 4559
76 o N O L T o T S R 1 812 6964
74/75 B0, (08 N6 L D) e 187 ... 2 812 4793
76 FS]O oo NN 2 < LN T ) T T g PR 2 812 5878
8.086-1 SPRING, Front Brake Wheel Cylinder Piston Return
74/75 L T T P e 2 812 4562
74/ <6 T T 2 311 8521
8.086—2  SPRING, Rear Brake Wheel Cylinder Piston Return
74/75 D T T T P 2 812 4570
74/75 Y 2 812 4562
74/75 ] A S 2 311 8518
76 [T 6 7 A R 2 812 5867
8.088-1 SCREW, Brake Wheel Cylinder Bleeder
FRONT
74/ TO20240 (DB ottt e st et e s et e e e 2 812 4560
74/ T K 0 S R 2 643 841
REAR
74/ L0 T T T I 2 812 4568
74/ Y S R 2 812 4560
74775 £ S 2 920 463
76 [0 T U T 2 320 3313
8.100-1 TUBE, Brake Master Cylinder Front To Valve
74/75 LR T T R 1 535 2182
76 LT T = T 1 535 5852
74/75 TO (WD B AW P B Lt it i it s it st eae e et nan e reaees 1 535 2226
76 BT AT = T = e 1 535 5473
74/75 TO (RHD-LDB) . . . e e e e e e 1 535 2181
74/75 2040 (LHD-WDB-WP B . ittt it i i it et it e 1 535 2224
76 2040 (WD B WP B it ettt e ettt e e e i 535 5471
74/75 2545 (LHD L DB) L i i it s e e e 1 535 2198
74 25-45 (RHD-LDB) .o v ittt it ittt i tneesaa st eiae seasans 1 535 2199
76 T L a5 ) = 3 P R 1 535 5853
74/75 26-46 (RHD-WMT WD B-WPB) .. ... . . it iieeiiane e 1 535 2256
74/75 B0 (LHD =L P B) 'ttt e et e et e e 1 535 2430
76 B0 (LHD L P B) ettt ettt ettt e a e e 1 535 5610
74/75 O T A A T 1 535 2435
76 BO-00 (WP B s i ittt e ettt e ce e e e e 1 535 5612
74775 B0 (RHD-LPB) .. et e e s aseses 1 535 3301
76 80-90 (RHD -LPB) oottt it et ittt a e e 1 535 4734

Jeep Rev. 10/15/75 Ge8-TS5 Printed in U.S.A.



8.100 BRAKES - WHEELS
8.100-2 TUBE, Brake Master Cylinder Rear To VYalve

74/75 E O 5 N 1 535 2183
76 L 15 3 S 1 535 5850
74/7 LT G DT T O 1 535 2225
76 L WD B W P R et et e e e e e e e e e 1 535 5472
74/75 TO (RHD-LDB) . . .. e 1 535 2180
74/75 20-40 (LHD-WDB-WP B . . . . i e e e e 1 535 2223
76 2040 (LMD =W B-WP ) s ittt ettt ettt e st et et e e ] 535 5470
TA4/75 25 d (LHD ol DB ot it it et e e st e e e e e e 1 535 2200
74 25-45 (RHD-LDB) ... i et et ettt ettt et stneenaee veaans 1 535 2201
76 AT S T T 1 = 3 P } 535 5851
74/75 26-46 (RHD-WMT . WDB -WPB) ... . .. . i e e i 1 535 2255
74/75 B0 (LH D= P Y i e e e 1 535 2431
76 O L 00 T [ = T i 535 5611
74/75 LT O A el T 1 535 2436
76 Lo O O AV o 1 535 5613
74775  BO (RHD-LPB) ..o e e e e e e e e e e 1 535 3302
76 80-90 (RHD-LPB) ..t ettt ettt e et e 1 535 4735
8.100—4 TUBE, Valve Or Tee To Rear Brake Hose
74/75 B (RHD ) . .o e e e e e e e e 1 535 3306
74775 B4 (RHD) . . e e e e i 1 535 3307
8.100-5 TUBE, Union To Rear Axle Tee Flex Line
74 T 1 535 2188
74/75 RN 1 535 2205
74,75 O 1 535 2219
8.100—-5a UNION, Brake Tube Side Rail To Rear Tube
74 (310" DIy ) vt e e e e 17.792 1 442335
74/75 () 8 Dia. ) o 17.796 1 (442394
8.100-6 TUBE, Brake Master Cylinder To Warning Valve
74 (Front) B0 (WEW Y ) i i it it i ettt ettt e v e enrteneanaene eanenn 1 535 1322
74 Rear) B0 (WBWV L ittt ii it et sttt vre seneenteenne i e ] 535 1323
8.100-7 TUBE, Brake Warning Valve To Front Tee
74 B (B Y ) L e e e e 1 535 1901
8.100-11 TUBE, Valve To Rear Axle Tee Flex Line
76 15 ] 535 5075
76 L 1 535 5070
76 A e e e e e e e e e 1 535 5069
74 B L P ) i e e i i 535 2432
74 B (W R WY ) et e e e e e e e e e e e e ! 535 1903
75 2% i 535 4507
76 2 T 1 535 3229
74 & T T 1 535 2433
74 L T PPN 1 535 1904
75 B e e e e e e 1 535 4508
76 72 O 1 535 3231
76 D0 it e e e e e e e e e 1 535 4738
8.101-1 CLIP, Brake Tube
BRAKE TUBE FRONT MASTER CYLINDER TO REAR TUBE
74/75 RHD .. . e e e e e e 2 400 4900
BRAKE TUBE TO FRONT CROSSMEMBER
74 LT = 17.130 2 G127753
75 LT T 2 400 4931
76 L0200 . et e e e e e e 17. 2 G427026
74 8 S 1 S 17.130 2 G432666
5/ B0 L e e e e e e e e 17.130 2 G127753

Jeep Rev. 10/15/75 Gr8-TE6 Printed in U.S.A.



BRAKES - WHEELS

8.101

BRAKE TUBE TO CENTER CROSSMEMBER
74 50 PP 17.130 2 G432666
75 < 10PN 2 400 4931
76 0 T PO 17. i G120522
BRAKE TUBE TO INTERMEDIATE CROSSMEMBER
A /75 N0 e e e e e e 1 929 491
76 L0 T T O 17.134 1 (125912
75 24 PO AR 400 4939
74 T3 17.130 3 G145411
BRAKE TUBE TO REAR AXLE COVER BOLT
2 A S U 17.134 1 G179148
76 0 T T L g N 3.215 1 6192107
76 2 Y SO 17.134 1 G179148
BRAKE TUBE TO SPRING SEAT
76 210 PO 17 2 G192107
BRAKE TUBE TO SIDE RAIL
i 5 T 1 TR P 17.130 2 G127753
76 L1 P 2 400 4942
74 124G T 5o T PPN 17.130 3 G432667
74 12T 1 Y 17.130 4 (432666
75 A . e e e e e 17.130 2 G127753
TA/75 (L eft) B0 t i e e e e 23.028 2 400 0021
74775  (Right) BO. .o it it ittt i s s 17.134 2 G120522
BRAKE TUBE TO AXLE TUBE LEFT
74/75 L6 P AR 914 990
75/ 2040, e e e 17.134 1 G120522
74/ <10 O 17.134 i (120522
BRAKE TUBE TO AXLE TUBE RIGHT
74/ LI TP AR 914 990
76 BO0 et o e e et i e 17.134 1 G120522
BRAKE TUBE TO SIDE RAIL REAR
74 FOoB0 s s e et e e e e e e 17.130 AR (432666
75 10-20=40 . e e e e e AR 400 4942
76 (0 T T 1 400 4901
75 <L P AR 400 4931
BRAKE TUBE MASTER CYLINDER REAR TO VALVE
J4/75  RHD . e e e e 17.134 2 120523
BRAKE TUBE MASTER CYLINDER TO VALVE FRONT TO REAR TUBE
76 B0-90 (RHD) - o oot e ettt e et e et e 2 316 8875
BRAKE TUBE MASTER CYLINDER TO VALVE REAR
76 B0-90 (RHD) ot et e e et e e e 2 400 4928
8.101-2 ATTACHING PARTS, Brake Tube Clip
SCREW, Tapping....... 74 (Right Axle Tube) 10 .......... ... ... 17.670 1 G9416612
SCREW, Tappina....... 74/75  (Left Axle Tube) 10-20-40 (LQTY ...... 17.670 AR (G9416612
SCREW, Tapping....... 76 (Intermediate Crossmember) 10-20-40 ...  ...... 1 400 5063
SCREW, Tapping....... 76 (Rear Axle) 10-20-40 ... ..o viviiiien i AR 400 4077
SCREW, Tapping....... 74775  10-20-40 (WQT) e .o i ittt it 17.670 3 G9416612
SCREW, Machine....... 74/75 RHD ... ... ... . . . . . e 17.598 2 188749
SCREW. Tapping....... 76 (Front Crossmember) 10-20-40 .........  ...... 2 400 5063
SCREW, Tapping....... 76 (Right Rear Frame) 20-40 ............. ..., 1 400 5063
SCREW, Tapping....... 74/75  {(Left Axle Tube) 80 ... ... .o, 17.670 1 69416612
SCREW, Tappina....... 74/75  (Riaght Axle Tube} 80 ....... ... ... ..., 17.672 2 G172427
SCREW, Tapping....... 76 (Right Axie Tube) 80-90 ....... ... .. ...... 1 400 4077
SCREW, Tapping....... 76 (Serina Seat) 80-90...(1/4""-14 x 1/2'"). 17. 2 G9426241
SCREW, Hexagon ...... 76 (Spring Seat) 80-90...(1/4"-20 < 1")... ...... 2 400 5691
SCREW, Tapping....... 76 (Center Crossmember) 80-90 .. ......... e ] 400 4077
SPACER ... .. .. .. 74 (Left Axle Tube) 10 . ... .. e, 28. 501 1 979 877
Jeep Gr8-T7 Printed in U.S.A.



8.101
8.101-3

8.104-1

8.104-2

8.106~1

8.106-2

8.106-3

8.106-4

8. 110-3

8.112-1

8. 116-1

BRAKES - WHEELS
LOOM. Brake Tube Master Cylinder To Valve

76 OO0 . e e e e e e e e 8.515
VALVE, Brake Warning And Proportioning Valve Assembly

74/75 B0 (LHD =L P ) ettt e e e
74/75 B0 (RHD-LPB) . o e e e e
76 BO-00 . e s
ATTACHING PARTS, Valve To Frame

SCREW, Tappina....... 74/ 80-90...00/4"-20x 1/2"y . ........... 17.672
SCREW, Tapping....... 76 80-90...01/4"-20x 5/8") ............ ......

TUBE, Valve To Front Brake Hose

LEFT

74/75 T0-25=45 (LD B Lt e,
76 T0- 2545 (DB et it et e e e e e e e
74/ T0-20-40 (WDB=WPB) ottt ittt e e e e
4775 B0 (LMD ottt e e
74/75 B0 (RHD) . o s
76 BO-00 (L HD )+ e et i e e e
RIGHT

74/75 L0254 (LB ot e e e e e e
76 T0- 254 (LD B) vttt it et e e e e e
74/75 10=-20-40 (WD B~ WP BY. . .. it e e e e e
76 10-20-40 (WD B-WPB) ettt it it e e e e e
74/75 B0 (RHD) . . o s
74/75 B0 (L H D) vttt e e e
76 B0 (L HD) « o vttt i e e e e e
CLIP, Brake Tube Left And Right At Master Cylinder

74 20=-40 (BO0YA0 ) o 23.028
74 B 23.028
76 BO-90 . ot 23.028
ATTACHING PARTS, Front Brake Tube To Frame

SCREW, Tapping....... 74/75 10-20-40 . ot et it i e 17.672
SCREW, Tapping....... 76 10-20-40 . .o i e e e
SCREW, Machine....... 74775 46 (RHD)......... ... . ... 17.598
SCREW. TappinQ....... 76 B0-90 . ittt e e i
CLIP oo 747 T0-20-40 . ot e
CLIP, Closed ......... 74,75 46 (RHD) . ... ... .. 17.134
CLIP oo e 76 BO-00 . i i e i
CLIP. Brake Tube To Clutch Boot

76 BO 00 L L o s
TUBE, Valve To Union

74 L T 2
74/75 T WH T =W T ) e e e et e e e e e e e e e e e e e 8.100
74/75 0=, e
BRACKET, Rear Brake Tube Tee At Axle Differential Cover

74 T e e e e e e e,
HOSE, Brake Tube (Front Axle)

74/ L T U
74/ 2 e,
74/75 266, e e
74/75 B i e e e e e e e e
76 B0 it e e e e e

N e em N — —

NN RN N

A 17 445

535 2422
535 3308
535 5378

G172427
400 4077

535 2685
535 5847
535 2184
535 2427
535 3304
535 5467

535 2686
535 5848
535 2185
535 5441
535 3305
535 2429
535 5466

400 0021
400 007
400 0021

G172455
400 5063
G188749
400 4077
400 4901
G120520
400 4901

400 5650

535 2187
535 2189
535 2202

935 925

535 2186
535 2204
535 2689
535 2825
535 6054

Jeep

Gr8 -T 8

Printed in U.S.A.



8.116-1a

8.116-2

8.116-3

8.116—-4

8.116-5

8.116-6

8.118-1

8.118-2

8.122-2

8.122-3

8.126-1

BRAKES - WHEELS
HOSE, Brake Tube (Rear Axle Tee And Flex Line)

74/75 10 e e e e e e e e
76 LTS
74/75 24 T O
74/75 2 T
76 <0
74/7+ BO-00 . e e
76 B0 e
GASKET, Brake Tube Hose (Front Axle)

74/75 T0= 2= e e e e e
76 T0-20 =40 . o e e e e e e
74/ L
CLiP, Brake Tube Fastening

72 /2

BRACKET, Front Brake Hose

LEFT

74/ TO- 2540 (P ) .ttt i e e e e e s
74/ J0 25 WP ) it e e e e e s
74/75 8 Y S
74/ S0 J000 0 G
RIGHT

74/ LT T o (N T P
74/ TO= 2040 (WP R L oot e e e e e e,
74775 L T4 S O
74/ B0 s et i e e e e ey e
BRACKET, Brake Line Hose Support (Right Side Rail)

75 20 e e e e e e e e e e
ATTACHING PARTS, Brake Hose Bracket To Shock Bracket

SCREW, Tapping....... 74/75 15-d5-80 oottt e e
SCREW, Tapping....... 76 (51618 x3/4") ...
SCREW, Tapping....... 76 (57618 x 5/8"") ... i

VALVE, Combination (Differential And Proportioning)

74775  10-20-45 (LDB) .ttt e e e e e e
76 10258 (L DB e vttt ettt e et e e e e e
TA/75  10-20-46 (WD B) vt v et it et e e
76 1022040 (WD B et ettt ettt e e i e e e
ATTACHING PARTS, Valve To Frame

BOLT, Hexaaon ....... 74 10-20-40. . .(5/8"” Lona) ... v vvuuunnn..
BOLT. Hexagon ....... 74/75 10-20-40...01-7/8" Lon@) «vvuvuvnnn-.
SCREW, Hexagon ...... 76 10-20-40...(2-1/4" Lona) . vvevvnnn..
WASHER, Lock........ 747 102040, . ..o s
ATTACHING PARTS, Tee To Axle

BOLT, Hexagon ....... 74/75 LS L 2 1 TR Y
ROLT, Hexagon ....... 74 LI I I T PP
BOLT, Hexagon ....... 76 102040 . ot e s
BOLT, Hexagon ....... 75 20-40.
BOLT, Hexagon ....... 74 G 3
BOLT, Hexagon ....... 74/ 80-90...(1.4"-14 x1") .. ... .. ... ...
SCREW, Hexaagon ...... 76 (/4720 x YY)
ATTACHING PARTS, Tee To Subrail

BOLT, Hexagon ....... 74775 26-46 . e e e
TUBE, Left Rear Brake

76 10 (Except Cherokee Chief) .ot e
74775 L e O 1
/75 WO T ettt et e e e e e e e (Use 535 2192)
74 L T I e
74 LT A £ T P (Use 535 2192)
75 LI T U P

—_ = — N RO S R

— — o

— NN —

et e

8.126

535 2699
535 5076
535 2701
535 2700
535 5073
535 2824
535 5859

400 4838
400 4838
637 426

637 427

535 2691
535 3415
535 3415
535 3416

535 2692
535 3415
535 3415
535 3416

992 438

(172455
(172455
400 5063

812 4437
812 4437
812 4377
812 4377

G181593
G181619
400 5666
G120214

G9426247
G453007
(9426247
59426247
G9409109
(9426247
400 5691

G181619

535 2192
535 2192
535 2193
535 2192
535 2193
535 4812

Jeep

Gr8-T29

Printed in U.S.A.



8.126

8. 126-2

8. 140-1

8.140-2

8.140-3

8.140-6

8. 148-1

BRAKES - WHEELS

76 16-17 (Cherokee Chief) ... ittt i i n
T8/75 25-d5 e
76 G T 5 S
TA/TS  26=86. o
76 2O s e e e e
T8775 B0 it i e
76 B0 (WM ) e e e e e
76 B '

TUBE, Right Rear Brake

74/ B T T
74/75 O WY o e
76 T (WO T e i e e e e e e e
74/75 2 om A S
76 7 T T
74/75 268, e e
76 20 e e e e e
74/75 B e e e e e
76 B0 (WM ) vttt e e e e e e
76 L I T T
PEDAL, Brake

74 1O (RHD-Six-LPB) .ottt it ettt eeneenannn
75 10 (RHD-Six-LPB) .. .. it iiaaa
74 10-20-40 (WMT-WDB-WPB) ... ittt et et i
74 10-20-40 (WH T -WDB-WPB) .ttt e e et et
75/ 10-20-40 (WM T -WDB-WPB) o i it et e aana
74 10-25-45 (LHD-LPB) . et e e e s e
75/ 10-25-40 (LPB) .t e
75/ 10-25-40 (WHT-WDB-WPB) ..ottt it et e
74 26-46 (RHD) . ... e
75 26-46 (RHD) . .. ... i e
74/75 B0 (P B e e
74/75 B0 (WP ). o e
74/75 B0 (RHD) .. e e e i
76 o T = T
76 B0-90 (RHD) . .o oottt e e e e e e e
76 B0-F0 (WMT =W P B vttt ittt ettt et e e aanens
76 B0 (WH T WP B et e e e e et e
BEARING, Brake Pedal

£/ R
SPRING, Brake Pedal Return

74/ 10-20-40 (LHD)............ he e e e e et e
74/75 10-20-40 (RHD) .. ... i i e e
74/75 B0
76 L

BUMPER, Brake Pedal Stop

74 10-20-40 (RHD) . . ... ... i

COVER, Brake Pedal Pad Rubber

T4/75 P B e e
74/75 10-20-40 (WHT-WDB-WPB) . ...t i
76 TO-25-45 (LDB) vttt i e e e
76 10-20-40 (WMT-WDB) ..o i e i e e
76 10-25-40 (WHT =WDR) ot ittt it i e e e ce e e ens
76 BO-00 (WM e e e i i e
76 G0 (WH T =L P B et i et it ie e i
76 Q0 (WHT-LDB-WPB) .t e et e e e ae

e k-

535 4812
535 2206
535 5474
535 2207
535 5476
535 0717
535 5750
535 5751

535 2190
535 2191
535 5484
535 2209
535 5976
535 2208
535 5479
535 0716
535 5752
535 5753

535 3358
535 4872
535 2614
535 2618
535 4873
535 2611
535 4871
535 4875
535 3391
535 4874
535 1138
535 1139
999 679
535 5301
535 5814
535 5302
535 5303

946 177

535 1050
941 529
941 529
535 1050

930 35

948 758
535 1261
948 758
348 758
535 1261
948 758
948 758
535 1261

Jeep Rev. 10/15/75 Gr8-T10

Printed in U.S.A.



8. 160-1 SHAFT, Brake Pedal
74775  Y0-20-80 (LHD-WMT ) t ittt et e ettt et s e
76 TO-20-40 (WMT )t it et et ee et e e et e ettt
74775  10-20-40 (WH T ). i e e e et i i s
76 TOo 250 (WHT ) e e e ittt e et e et te e e ettt cn e naaan e
74/75  10-20-40 (RHD) ... .. . it e e,
76 BO-F0 (WM ) et et ittt ettt et et et e
76 L0 T T T
8.160—2  ATTACHING PARTS., Pedal Shaft To Retainer
BOLT, Hexagon ....... 75 BO(RHD) .. ..ot
SPACER .......... ... 2
WASHER, Spring ....... T e e e e e e e
WASHER, Plain........ 74/ 10-25-45 .. ... s
WASHER, Plain.... ... 76 BO-00 . it e e e e
WASHER, Lock ........ 74 RHD. . .. i
NUT, Lock ....ovoon... O
8.164-1 RETAINER, Brake Pedal (Sled Bracket)
74/75 JO (RHD-SixX) ot i et e ettt et et ettt annns
74/ 10-20-40 (LHD=-W3ST) . ..
74/ 10-20-40 (LHD=WHT ). . it e et e ettt e iia e
T4/75 2545 (RHD) . .. o e et e s
T4/T5  26-46 (RHD) o o oo oo et et e it
74775 80 (LHD-WaST ) . o
T4/75 80 (RHD) . ..o e e et e e e,
76 B0-90 (LHD-WMT ) ettt et ittt e ee et et iiaiee i ananaaans
76 80-90 (RHD-WMT) ottt i i e e e ettt e
76 D0 (WH T ) e et et et it e et e e i e i i e e
8.164-2 ATTACHING PARTS, Retainer To Instrument Panel
BOLT, Hexagon ....... 74 10 (LHD) . oo
BOLT, Hexagon ....... 74/75 10-20-40 (RHD) . ... it
BOLT, Hexagon ....... 74/75 10-20-40 (LHD) « + et et e et e iieieeaanes
BOLT, Hexagon ....... 74.75 1 2N
BOLT, Hexagon ....... 4 Y
SCREW, Machine....... 740
WASHER, Plain........ 74,75 B0 e e e e
WASHER, Lock ........ 74/75 B0 i e e
NUT, Hexagon......... 74/75 10-20-40 . . s ittt e ettt
NUT, Hexaagon......... 74/75 B0 e e e e e
NUT, Hexagon......... 74 < S R
8.164-3 ATTACHING PARTS, Pedal Stop Bolt To Retainer
BOLT, Hexagon ....... 74 10-20-40 (RHD) . .. ....... ... ... .. ...
BOLT, Hexagon ... .. 74 80 (RHD) . .. ... . . . . . .. .
BOLT, Hexaqon ....... 76 BO-O0 . ot e e e e e
NUT, Stamped ......... 74/75 B80(RHD)......... ... .0 i
8.164-4 BRACKET, Stabilizer Brake Pedal Retainer
76 000 sttt e e et
8.180-1 LEVER ASSEMBLY, Foot Operated Parking Brake
74 F0=20-40 (% Bob) L ittt e e e,
74 TO-20-40 (* 8-6) + ittt e et (Ord. 925 013, 933 147)
75 {8 T T
76 102080 e ot et e e e e e et e
74 B0 et e e
75 22
76 8000 ot e e e e
76 80-90 (RHD) -« oo ot it e e et e et e et et e e e

BRAKES - WHEELS

[P — — —t — —_ e —

>
DN LWNN =N W

1>

8.180

535 1803
535 1805
535 1805
535 1803
939 023
535 1805
535 1803

949 174
535 1057
535 1844
G120396
G120396
G120384
400 4311

535 3396
545 2036
545 2035
939 031
535 3396
535 1327
535 0918
545 6960
545 9741
545 6961

G122119
962 398
G180120
G181595
6180120
G273573 NA
5120393
(120214
931 807
G120368
400 3909

933 014
999 678
G9417134 NA
G107822

545 3933

925 013
535 4568
535 4990
319 7294

999 854
535 1637
535 5477
535 5798

Jeep Rev, 10/15/75

Gr8.-T M1

Printed in U.S.A.



8.180
8.180-2

8.180-3

8.180-4

8.180-13

8.182-1

8.182-5

8.192-1

8.192-2

8.192-3
8.192-4
8.192-6

8.192-12

BRAKES - WHEELS

ATTACHING PARTS, Lever To Instrument Panel! Or Body Side Panel

SCREW, Hexaqon ...... 74775 10-20-40 . . .. o
SCREW, Machine....... 74 10-20-40. . .ot e
SCREW, Machine....... 76 10-20-40 . . . ittt e e e
SCREW, Tapping....... 74/75 80...(15/16"-18 x 3/4"") ... .. cou...
SCREW, Tappinq....... 76 80-90...01/4""-20 x 45/64’") ..........
BOLT, Round Head .... 74/75 B0 (RHD).. ...,
SPACER .. .. .. .. . . ... 74/75 80 (RHD) ... .. . . . ..
SPACER .............. 76 80-90 (RHD) . ...t i ieinn
WASHER, Plain........ 74 10=20=40. . .o e e,
WASHER, Plain........ 76 10-20-40 . .t it i e e e e e e
WASHER, Lock ........ 74/75 <
WASHER, Plain........ 74, 80-90. ..
NUT, Hexaqon......... 74/ 10-20-40. .. .. oo e
NUT, Hexagon......... 74/75 80(RHD)........... ... ..
NUT, Hexagon......... 76 B0-90 . .ttt e e
ATTACHING PARTS. Lever To Dash

CLIP et i i 2 PPN
WASHER, Plain........ 74/75 B0 i e e
NUT, Hexagon......... Y 4 T
COVER, Foot Operated Parking Brake

74/75 1020 =40, o e e e
74/ BO-F0 . it e e e e e e e
BRACKET, Foot Operated Parking Brake Stabilizer

74/75 B0 (LH D). st e e e e
76 550 N
HANDLE, Parking Brake Release Rod

74/75 0= 20=d0. o e e e e e,
74/75  80...(Incl. Release Cable). ..ot e e
ATTACHING PARTS, Rod To Lever Assembly

CLIP, Spring «vvvvv... 74/ BO-90 . it it e e e e,
CLIP, Spring.......... 74/75 10-20-40. . ..o e
CABLE, Fnot Operated Parking Brake Lever To Equalizer

74/75 T0=20=40 (LH D). ot e et e e
74/75 10-20-40 (RHD-258-WMT) . ..ttt et ettt iiee e
76 T0- 2540 (WS T ) L e e e e
76 T0-20-40 (VB-WAS T ). o e e e e e e e
76 10~ 25-40 (VB-WH T ) i et e e
76 16-17-25-45 (Six=-WHT ) . e e e
74/75 <3
76 <3 S
74/75 7 P
76 Y
76 1 T
ATTACHING PARTS, Cable To Toe Riser

CLIP, o 27 OO
WASHER., ............. 74/75 10-20-40. . .. e
WASHER ... ... .. ..., 76 10-20-40 . . ot e,
GROMMET, Parking Brake Cable At Dash

74/ ] T N
ATTACHING PARTS, Cable To Tee

CLIP i 74/75 O
ATTACHING PARTS, Cable To Crossmember

CLIP ... o T4
ATTACHING PARTS. Cable To Clutch Housing

CLIP, Closed ......... 74/75 RHD ... . . e
WASHER, Plain ........ 74/75 RHD .. ... . . . . . e

17.629
17.626

NN T =N — — — — — — NN

1

G273573
G451975
(274825
(172455
(274825
G273730
535 0778
535 5834
G120393
(120393
(120214
(120393
G271184
G271184
G271184

941 507
(120393
G271184

935 528
999 982

986 473
545 9676

936 205
535 1421

930 06!
K733604

535 1673
535 1674
535 5721
535 5722
535 5722
535 6189
999 978
535 5287
999 979
535 5286
535 3238

930 061
929 982
(120393

535 1742

941 507

330 061

(120524
G446152

Jeep

Gr8.T 12

Printed in U.S.A.



BRAKES - WHEELS 8.220
8.214-1 EQUALIZER, Parking Brake Cable
74/ F0=20=40. o e e e e 1 535 1663
74 Bl et e e e 1 317 2989
75/ =T 1 322 2572
8.214-2 ATTACHING PARTS, Equalizer To Cable
NUT, Hexagon......... 74/ 10=-20-40. . . ..o . 17. 406 1 G120368
NUT, Stamped......... 74/ 10-20-40. . .o oii e e s 17.428 1 G107822
NUT. Hexagom......... 74/ B0-90 . i it 17.410 AR (124920
PIN, Cotter ... .. .. 74/ 8090 . . i e e 17. 460 1 103375
WASHER ... ool 74/ B0-00 ittt e, 17.814 1 G446363
8.215-1 CABLE, Equalizer To Rear Cable
74/75 T WS T vttt e e e e e e e e e e e e 8.192 1 535 1666
74/7% O IWAS T I WH T o ittt ettt et e e et e et e e e etee et et veaanannns 8.192 1 535 1665
76 O (V) e s e 1 535 5330
76 T6-17 (Six=WH T ) e 1 535 6187
74/75 124 T (0 1 8.192 1 535 1668
74/75 20 (WAS T WH T ) o+ e e e e e ettt e e ettt e e e e 8.192 1 535 1667
76 20-40 (VB) L e 1 535 5333
76 2= (Six=WH T ) L e 1 535 6188
74/75 4T 1T S 1 8.192 1 535 1670
74/75 A0 (WS T WH T ) e e vt et et e et et ettt ettt ettt et e e 8.192 1 535 1758
8.215-2 CLEVIS, Parking Brake Cable Pivot
74/75 J0=20-40 . . o e e e e et e 8.214 2 535 1659
76 LT 2 535 5347
8.215-3 ATTACHING PARTS, Parking Brake Cable Bracket Clevis Pivot
PIN, Clevis. .. vovuuun. 74/75 10-20-40. . .. i 17.474 2 G120690
PIN, Clevis ... .. 76 10-20-40 . . . it e 17 2 138078
PIN, Cotter ........... 74/ 10-20-40 .. oot 3. 200 2 G121224
WASHER, Plain........ 74/75 10-20-40. . . oo 17.814 é (120393
8.215-4  “C’’ CLIP, Equalizer Cable To Rear Cable
74/ J0=20-40. . o e e e e e e e 2 535 1675
8.220-1 CABLE, Equalizer Cable To Rear Wheels
74/75 10 (Except Cherokee Chief) ittt ettt e et e e e 2 535 2203
76 T e e e 2 812 7302
75 TO-17 (Thero<ee Chief) o i i it ittt e et teie e i 2 535 4722
74/75 2 T 2 535 2203
74/75 o T T 2 535 2765
76 S 2 535 5335
76 25 SO 2 535 5337
76 B e e e et e e et e e e 2 535 5336
A7 B0 e e e e e 2 999 980
76 (Left) BO-00 ottt i i e e e et e e e e e 1 535 5325
76 (Right) BO-G0 ittt i ittt it et e ettt st e e e ] 535 5324
8.220-2 ATTACHING PARTS, Rear Cable To Bracket On Frame
CLIP vie e 74/75 10-20-40 . . oottt e e e e 8.192 2 930 061
8.220—-2a ATTACHING PARTS. Brake Cables To Center Crossmember
BOLT, Hexagon ....... 74/75 B0, it e e e 17.038 4 G181595
SCREW, Tapping....... 76 BO-G0 . it i e e e e e, 17 1 G172427
CLAMP ..o oo o 74/ B e e e e e e 2 921 091
NUT, Hexaqon......... 74/75 B0 i e e 17.406 4 G120368
WASHER, Lock........ 74/75 B0, i e 17.820 4 G120214
8.220-3 ATTACHING PARTS, Brake Cable To Rear Crossmember
CLIP ... 74775 0 B0 QA 17.134 2 G140780
SCREW, Tapping....... 74/75 B0 e 17.672 2 172449
8.220-4 SPRING, Rear Brake Cable
74/ T0- 2040 . e e e e e e e e e 4. 050 2 932 806
Jeep Gr8-T 13 Printed in U.S.A.



8.220
8.220-5

8.220-6

8.224-1

8.224-2
8.224-3

8.224—4

8.224-5
8. 240-1

8.240-2

8.240-3

8.240-5

8. 243-1

8.243-2

8.245-1

8.245--2

BRAKES - WHEELS

CLIP, Spring Retaining

74/ 102040 e e e e e e e e 3.165
ATTACHING PARTS, Rear Brake Cable To Rear Brake

BOLT, Hexagon ....... 74/ 26=A6. e e 17.038
SCREW, Toppina....... 76 BO=F0 i e e e e
CAP. .o 747 26-46. .. {Incl. Gasket) ....... ... ...
CAP . i 76 80-90...(Incl. Gasket) ....... .o L.
GASKET (Felt) ........ 74/ 2646 e e
GASKET (Felt) ........ 76 BO-00 . . e e
WASHER, Lock........ 74/ 26-46. e e 17.820
BRACKET, Parking Brake Cable Guide

76 O T N
74/75 (Left) 102040 . . oo i i e e e e e
74/75 (Right) 10-20=40 . . it e e e ettt et e e e
A/ 75 80, e e
ATTACHING PARTS. Cable Guide Bracket To Frame

SCREW, Tapping....... 76 10-25-40 . o oot e s 17.
ADAPTER, Bracket To Support

74/75 (Right) 20-40 . ot i e e e e e e e e
ATTACHING PARTS, Adapter To Support

BOLT, Hexcgon ....... 74,75 20-40. ... 17.038
WASHER, Lock ........ 74775 20-40. . . 17.820
NUT, Hexagon......... 74/75 20-40. 17. 406
BRACKET, Parking Brake Cable Pivot Anchor

74/75 T0=20=40. . o e e e e e e e e
DRUM ASSEMBLY, Front Brake (Incl. Hub And Bolts)

74/ 10 25=a0 e
DRUM ASSEMBLY, Rear Brake {Incl. Hub And Bolts)

74/ Y JE
76 T
ATTACHING PART, Hub And Drum To Rear Axle

BOLT, Hexagon....... 74/ 2646, . e e e 17.038
ATTACHING PARTS. Hub And Drum To Rear Axle

KEY, Woodruff......... 76 BO-O0 . i e e 17.344
WASHER, Plain........ 76 B0-90 . it e e e 9.068
NUT, Lock............ 2 YO 9. 068
PIN, Cotter ........... 2 Y AR 17.460
HU3 ASSEMBLY, Front Brake (Incl. Bearing Cup)

74/ 10-25-45 (LDB) .. . (Incl . Studs) vttt it i st e ettt e e e
74/ BO-90 . . {Less Studs) .ottt it s it e et e e e e
74/ BO-90 . . (incl. Studs) .ot e e e e e e
HUB ASSEMBLY. Rear Brake

74/ 26-46...(Incl. Bearing Cups And Bolts) ... ittt iiiiin e
76 80-90...(Less Bearing Cups)...{Inct. Bolts) ..o iiiiiis  con.
DRUM, Front Brake

74/ 10=25=45 (LD B . ot it e i e e e e e e e e
74/ 32
DRUM, Rear Broke

74/ LT T
74/ 6= e e e e e e
74 B (% Bl ) e e e e
74 B0 (% Bo) L e e e e
75/ B0 . e e e e e e e e e

AN

[N} N NN NN N N

N NN NN

644 106

G180075
400 5063
535 2785
535 2785
535 2784
535 2784
G120214

535 5346
535 1648
535 1649
987 135

G172455 NA

994 696

G181637
G120382
G120369

535 1662

812 4900

535 2286
535 5714

G180148

103905

18 737
315 5675
G103387

812 4805
927 348
994 900

812 4956
535 5715

812 4806
535 2476

535 2266
812 4957
535 2476
999 728
535 2476

Jeep Rev. 10/15/75 Gr8 -T 14

Printed in U.S.A.



BRAKES - WHEELS 8.214
8.247-1 BOLT, Hub To Brake Drum (Front Axle Set)

747 L T T 5 T PPN 12 812 4961

74/ 210 10 535 3025
8.247-2 BOLT, Hub To Brake Drum (Rear Axle Set)

74/ F O T 9.068 12 812 4584

74/ 206 . e e e e e e e e 16 812 4958

74/75 £ 9.068 10 994 257

76 0 10 535 5719

8.270-1  WHEEL, Road
15”7 x 6.00"

76 10-25-45.. (6 Bolt MoUNTIing) c et et ve it et ettt i ainiane eanann AR 535 2164
74/75 14-15-16-25-45 .. (6 Bolt Mounting) v ovviii it e eiiiieaanee eenen AR 535 2164
74 80 {Except Heavy Dury){Except Renegade) .. .(5 Bolt Mountina) ..... ...... AR 535 3049
75 80 (Except Reneaade) .. {5 Bolt Mounting) v iiini it i e e i i iieee e AR 535 3049
76 BC-90. . .(5 Bolt MoUNTING) ¢t et ittt it et it et e et et it eren e e AR 535 3049
15" x 7.00”
76 10-25-45.. (6 Bolt MoUNTINg) c vttt et teeneeransascnnn e cnenans AR 535 2733
74/75 17 (Cherckee Tustom) .. {6 Bolt Mounting) ..o iiiiiinie e inennne wuuenn AR 535 2733
74 BU L5 Bolt Mounting) oot ittt et et et i e e AR 535 2817
75 83 (Reneqade) .. L5 Bolt Mounting) v e e it ee s e AR 535 2817
76 B3-90 . . .(5 Bolt MOUNTING) vt ettt et ie e e e cee i ettt aeeina e aeaaan AR 535 2817
15”7 x 8.00”
75 16-17 (Cherokee Chief) .. .6 Bolt Mounting) ...t uunnn AR 535 4774
76 16-17-25...(6 Bolt MOUNTING) ittt e i it it e i i e et ttncaae eaaenn AR 535 4774
16" x 4.50”
74 80 (Heavy Duty) .. (5 Bolt Mounting) ........ ..o vunnn. AR 640 800
76 BO-B0 . . .(5 Bolt MOUNTING) c ittt st et ettt et tee taeeree e AR 640 800
16" x 6.00"
74 26 (GVW '""X' —Requires Side Ring) .. .8 Bolt Mounting) ........... ...... AR 535 3056
16" x 6.50"
74 D646 B Bolt MoURT TG oottt s et ettt e e e AR 535 2776
75 26 . B Bolt M oUNTING) c ittt et e e e e e AR 535 2776
76 2646 .. (8 Bolt MoUMTING) v it ittt it i et e ie te e e AR 535 2776
16.5" x 6.00”
74/ 46 .. {8 Bolt MOUNTING) vttt ittt et et en ettt anaaaes e AR 535 2272
16.5 x 6.75"
74/ A6 . (B Bolt MoOUNEING) c it i et e e et ettt e e e e AR 535 2639
8.270-2 RING, Road Wheel Side
74 26 OV X i e e e e e AR 535 3313
8.270-3 BUSHING, Valve Stem To Wheel (Tube Type)
74/ BO 00 e ittt e e e e e e e e e e AR 535 2883
8.274-1 CAP, Wheel Hub
76 10-25-45 (Used With Forged Wheel) .. oo in it i e cies 4 535 2792
75 16-17 (Used With Steel Wheel) ittt ie it i e eiae v 4 535 4918
76 16-17-25 (Used With Steel Wheel) vt i i iiiiiein eeeen 4 535 4918
75/ T 1 3 U 4 535 3826
74/ (Front) 14-16-25-45 (Used With Locking Front Hubs) .............  ...... 2 535 2267
74/ (Rear) 14-16-25=45 e e et e e e eae e 2 535 2672
74/75 T7 {Used With Forged Wheel) ot et e et eineee i 4 535 2792

Jeep Rev. 10/15/75 Gr8-T 15 Printed in U.S.A.



8.274
8.274-2

8.274-8

8.280

8.286-1

8.292-1

8.294-1

BRAKES - WHEELS
COVER, Wheel Hub

76 10-25-45 (Used LLess Locking Front Hubs) ....................
74/ 14-15-16-25-45-80-90 (Used Less Lockina Front Hubs) ..........
74/75 14-16-25-45 (Used With Locking Front Hubs) ....... .. ... ou..
74/ (Front) 80-90 (Used With Lockina Front Hubs) .................
74./75 (Front) 10-25-45 (Used With Lockina Front Hubs) .. ... .........
74/ (Rear) BO-00 .. ottt i e e et e e e
76 80-90 (Used With Locking FrontHubs) ... .. i a...
ATTACHING PARTS, Cap To Mag Wheel
SCREW, QOval Head..... 76 10-25-45 . it e e
SCREW, Truss Head.... 76 16-17-25 e i it e i
SCREW, Oval Head. .. .. T4/75 N7 e e,
WEIGHT, Wheel Balance
USED LESS MAG WHEELS
73/ L1727 @ T2 O
73/ G T 2 T U
73/ LT 1727 2 & 2
73/ 722 © 275 T
76 (B Oz, ) e
73/ 2 G 7 T P
USED' WITH MAG WHEELS
75/ 2 200 T
75/ (1 0z ) ot e e e e e e e e e e
75/ QT 17 & -2 L O
75/ (2 0z, ) ce et e e e e e
75/ (202 Oz ) it e e e e e e e e e
ATTACHING PARTS, Wheel To Hub
NUT, Hexagon......... 74/75 14-15-16-25-45 .. .(7/16''=20: 3/4"" Hex)
NUT. Hexagon......... 74/75  10...(7/16'-20: 3/4"" Hex. -Chrome Cap)
NUT. Hexaqon......... 74/ 26-46...(9/16"'-18: 7/8" Hex.} .......
NUT, Hexagon......... 74/75 80 (Except Reneqade)

L (1/272200 137167 Hex) voven. ..
NUT, Hexagon. ........ 76 83-90...(1/2"-20 x 13/16"*-Chrome Cap)
NUT, Hexagon......... 76 80-90...(1/2'-20: 13/16"" Hex.) ......
NUT, Hexcaon......... 76 10-25-45...(7/16""-20: 3/4"" Hex. -

Chrome Cap) v vvn i innnnneenanenns
NUT, Hexaaon......... 76 10-25-45...(7/16"'-20: 3/4" Hex.) ....
NUT, Hexaqon ......... 74/75 83 (Reneqade) .. (1/2"'-20:

13/16"" Hex. -Chrome Cap) .........
BEARING, Front Wheel
INNER
74/ T0-05-45. e (Use 317 2565)
74/ =6, e e e e e e e e e
74/ BO-00 . i e e (Use 315 6052)
OUTER
A e e e e (Use 315 6052)

CUP, Front Wheel Bearing

INNER
74/ L T AN
74/ T
74/ B0-00 . e e e e et e e e
OUTER
O

AN RON DB N

NN N

NN

535 4752
535 2336
948 632
999 734
948 632
999 733
948 632

(59418448
400 4452
9418448

316 5949
313 1615
316 5783
312 3943
535 6329
316 5784

322 6926
322 6925
322 6924
322 6923
322 6922

400 4837
400 4844

400

4836

635 516
400 4849
635 516

400
400

400

535

4844
4837

4849

2165

535 2635
925 446

925 446

812 4801

812 4802
925 447

925 447

Jeep

Gr8-T 16

Printed in U.S.A.



8.296-1

8.296-2

8.296-3

8.296—4

8.296-5

8.296—-6

8.296-10

8.296-11

8.296-12

8.296-13

8.296-14

8.300-1

8.302-1

8.303-1

8.303-2

8.303-3

BRAKES - WHEELS
RETAINER, Front Wheel Grease

74/ TO0-25-45 (LDB) i i i e e
74/ T0-25-45 (WDB) .\ttt ettt e et et et
74/ 20=46 e e e
74/ BO-00 . et e

CAP, Front Wheel Grease Retainer Quter

74/ L T
74/ 26-46-80-00 . . .. e

76 80-90
WASHER, Front Wheel Bearing Lock

74/ T0-20-40 . . e e e
74/ BO-00 L e

WASHER, Front Wheel Bearing Nut Lock

74/ BO-00 e e e e

NUT, Front Wheel Bearing Retaining

INNER
74/ T0-20-40 . o i e
74/ BO-00 et e
OUTER
74/ 10-20-40. o e e
74/ O

CUP, Front Wheel Retainer — Spring

74/ V0= 254G

SPRING, Front Wheel Retainer
74/ 10-25-45

RETAINER, Grease Catcher Front At Backing Plate

74/ T0-25-45 (LDB) vt e e e e

GASKET, Grease Catcher Front At Backing Plate

74/ F0-25-45 (LDB) .ttt e e i i i e e

ATTACHING PARTS, Retainer To Backing Plate

BOLT, Hexagon ....... 74/ 10-25-45 . . i e

BEARING, Rear Wheel

74/ 10-25-45.. .(incl. Bearinas, Seal And Retainer) ............
74/75  80...(Incl. Bearinas. Seal And Retainer) ...vueuenennnnnn.
74/ (Inner) 26=46 . i e e e s
74/ (OUter) 26-46 o v e e e e
76 BO-00 i et e e e
CUP, Rear Wheel Bearing (Tapered Axle)

74/ (INMer) 26=d6 i it ittt ettt e e et e
74/ (OUter) 26=46 . i e e e e
76 BO-O0 e et e e e e e e e e
RETAINER, Rear Wheel Bearing (Flanged Axle)

74/75 10-25-45-80 . .
76 L T

RING, Rear Axle Bearing Retaining (Flanged Axle)

74/75 RO T 0
76 L T
SEAL, Rear Axle Bearing (Flanged Axle)

74/75 T0- 204580 . o e e
76 LT T 1

NN

N

NN

NN

N

N

N N

8.303

535 2171
535 2609
535 2637

938 151

535 2268
947 085

535 5749

400 4815
A 865

A 867

400 4816
A 866

535 2169
A B66

535 2650
535 2615
535 2612
535 2613
400 4817

812 4050
812 4779
535 2661
992 276
315 0046

812 4840
992 336
315 0045

812 4955
812 4955

994 263
994 263

994 261
994 261

Jeep

Printed in U.S.A.



8.310 BRAKES - WHEELS
8.310 RETAINER. Rear Wheel Guide

76 < 1 O P 1 318 4573
8.312-1 SEAL, Rear Wheel Oil (Tapered Axle)

74/ X < S 2 535 2786

76 £ 0 0 T G P i 448 5691
8.312-3 GASKET. Rear Brake Grease Protector {Tapered Axle)

74/ m s e e e ettt e e e e 2 535 2662
8.312-4 LOCK PLATE. Rear Axle Bearing Nut (Tapered Axle)

74/ L 2 400 4829
8.312-5 NUT, Rear Wheel Bearing Adjusting (Tapered Axle)

74/ Y U 4 992 300
8.315 SHIM. Rear Wheel Bearing

76 (003 Thick) .. BO-00 . i ittt e ie it e iaes s ee s ansaosanaas  sasaas AR 314 1319

76 (LOT0 Thick) .. .B0-90 . . ittt it i it ee st ianas e AR 314 1320
8.400-1 POWER UNIT ASSEMBLY, Power Brake

2y T < 1§ P 1 535 2434
8.400-2 SPACER, Power Brake Unit To Dash

74 10-20-40 (WDB) s v it it ittt i e i e i ittt iii i (Use 535 3465) ...... 1 535 2574

75/ 10-20-40 . 1 ottt e ettt et et e (Use 535 2380) ...... 1 535 3465

75 26-46 (RHD) . ... . i et e e e e e e 1 535 3397

74/75 (Left) BO (VB ittt ittt ittt ee it se e it onannnsosannnaoness  soanss 1 994 403

74/75 (Right) B0 (VB ittt it e ittt ittt ttenenieanaenseassnnes  ansses 1 994 404
8.400-20 REINFORCEMENT, Power Brake Unit Retainer Bracket

74/75 L Y2 < 2 535 3371
8.400-3 ATTACHING PARTS. Spacer To Dash

BOLT, Hexagon ....... 74 26-46 (WDB) . ot ii it et i e i 17.038 6 6180120

STUD. ... ... .. .. 74/75 B0 (VB) .. 17.718 4 G113237

WASHER, Lock ........ 74 26-46 (WDB) oo i it iei it e e ee it 17.820 9 G120382

NUT, Lock .vvveein.. 74/ 10-20-40 (WDB) v v ie vt it e e i eanannen 10. 448 4 400 3869

NUT, Lock.oueenoininn 74/75 B0 (VB ittt e 10.448 4 400 3869
8.400—4 ATTACHING PARTS, Booster To Spacer

NUT, Lock.oooona.. 74/75 10-25-45 (WDB) oo et i e e et e e ieee e 4. 500 4 400 3909
8. 400-5 SUPPORT. Power Brake Master Cylinder To Side Panel

75 10 1 535 4979
8.405-1 REPAIR KIT. Power Brake Power Unit

74 O T L R 210 ... 1 812 4547

75 10-25-45 .. .(Incl. Diaphradam) ..ot it i ie ittt e 1 812 5992

74 26 . e e 202 ... .. 1 812 4548

75 26-46., . (Incl. Diachraams) .. .. i e e 1 812 5993

76 L0 T S P 1 812 6954

76 S S 1 812 7064

76 20 1 P P 1 812 6955
8.410-1 ADAPTER., Power Head — Power Unit On Bracket

74/75 (=S 2 I =1 P 1 998 557

74/75 (Right) BO ittt ittt ettt ts st s tonnatssatsseannnsssnannes  sasene 1 998 558
8.410-2 ATTACHING PARTS, Power Unit Brackets To Spacer

BOLT, Hexaqon ....... 74/75 B80...(5/8" Lona) viuitiin i 17.038 2 (9428638

BOLT, Hexagon ....... 74/75 B80...(3/4" Lona) veverienurnraenennn 17.038 2 G180120

WASHER, Lock ........ 74/75 B0, e e 17.820 4 (120382

NUT, Lock............ 76 10-20-40. . .. e e 4 400 3909
Jeep Gr8-T 18 Printed in U.S.A.



8.415-1

8.415-1a

8.415-2

8.415-2a

8.420-1

8.420-2

8.420-3

8.430-1

8.430--2

8.430-3

8.430-4

8.430-5

8.460-1

8.460-2

8.460-5

8. 460—5q

BRAKES - WHEELS
POWER SECTION, Power Brake Unit

74/75 VO0-25-45 (* B-3) ..
76 1025 e
74/ 2646 (% B-A) L
F Y T 10
76 B0-00.
ATTACHING PARTS. Power Unit To Dash

BOLT, Hexagon ....... 76 B0-90. ... e
NUT, Lock..oovnuan. .. 76 80-90 ... i
ADAPTER, Power Head Unit (Push Rod)

74/75 V0-25-45.
TA/75 2646
ATTACHING PARTS. Push Rod To Pedal

PIN, Cotter . .......... 76 10-20-40 .. .o v vve i
WASHER, Spring ....... 76 10-20-40. ... v i
WASHER, Plain........ 76 10-20-40 ...t
NUT, Lock. ..ot 76 10-20-40 .. ..o ii i
LINK, Power Brake Unit To Pedal

74/75 Bl e et e e e e
ATTACHING PARTS, Link To Bellcrank

PIN, Clevis vvvvuunn... 74775  BOuueriie it iee e
PIN, Cofter ........... 74775 80 o i
WASHER, Bowed....... T4775 B0ttt
GUARD, Power Brake Unit Link To Breke Pedal

T4775 B0ttt e
BELLCRANK, Power Brake Unit Operating

74/75 BO it e e e e e e
PiN, Power Brake Unit Operating Bellcrank Lever Pivot

74/75 2L
ATTACHING PARTS, Pivot Pin To Bellcrank Lever

PIN, Cotter ........... 74/75 80,
PIN, Power Brake Unit Operating Bellcrank Lever Clevis

V234 T <
ATTACHING PARTS, Clevis Pin To Bellcrank Lever

PIN, Cotter ........... 7475 80 ... e
WASHER, Bowed....... 74/75 2]
VALVE ASSEMBLY, Power Brake Unit Vacuum Check

74 TO-20=d0 . o e
75/ 10-20-40. . .
74/75 =
76 T
GROMMET, Power Brake Unit Vacuum Check Valve

J4775 B0ttt it e
NIPPLE, Power Brake Vacuum Unit

74/ B0-00 (WP B e vt ittt et et e e
TUBE. Power Broke Hose To Intake Manifold

75 TO-20=40 (SiX) vttt et ettt et e ettt
76 BO=00 . e e

SN

—

8.460

812 4539

812 6952
812 4542

812 4844
812 6949

G180120
400 3909

812 4538
812 4541

G121224
958 629
(120395
400 3909

812 3020

948 326
G121224
948 325

948 323
948 322
948 330
G121224
948 335

G121224
948 329

812 4546
812 5991
812 3021
812 5991

998 637
319 8019

535 5921
812 6949

Jeep

Gr8-T 19

Printed in U.S.A.



8.460 BRAKES - WHEELS
8.460-6 HOSE, Power Brake Yacuum Unit
< Y
74/75 T0-20-40 (258) ..o e
74775 10-20-40 (360X401) ... i e
74/75 26-46 (RHD-258-W4ST) ... o i i i
74 A6 (BOOA0T) o e e
74775 B0 (B04) it e e e e
8.460-7 CLAMP, Power Brake Unit Yacuum Hose
74/ 1O=20-40 (WD B) vt s i ettt e et e eenes
74/ BO0-00 . it e e e i e,
8.480-1 ROD, Power Brake Unit Push
T4/775 B0
8.480-2 GUARD, Power Broke Unit Valve Push Rod
74/75 B0 . e
76 BO-F0 . i it e e e
8.485-1 DIAPHRAGM KIT, Power Brake VYalve Body
74 (Primary) 26=46 . i i e et ieaaa
74 (Secondary) 26=46 v i i i e e
76 T 1
8.485-8 REPAIR KIT, Power Piston
74/ 102545 e e e e
74/75 26=46 . e e e e e
76 BO-00 i e e e
8.505-1 ROD, Power Brake Unit Master Cylinder Piston Push
74/ 102545 it it e e e e e e e
74/ T OO
8.510-1 CYLINDER ASSEMBLY, Power Brake Master
74/75 LS T T
76 10-20-40 . . e e
74/75 T < N
74775 B0 ettt e e e e et e e
76 B0 e e e e
8.510—2 COVER, Power Brake Master Cylinder Filler
74.°75 102040 ittt et et e e
76 10-20-40 . . ot e e
74775 1
76 BO-O0 . et e e e e
8.510—4 GASKET, Power Brake Cylinder Filler Cover
74/75 B0 ot e e e
8.510-6 RETAINER, Power Brake Master Cylinder (Bail Wire)
74/ LI 2
74/74 B e e e e e e e
76 BO-00 . o e e e e e e e
8.512-1 REPAIR KIT, Power Brake Master Cylinder
74/75 10-20-40 . . it it e e e e
76 I T
74/75 BO i e e e e e e e e
76 £ L
8.515-1 PISTON, Power Brake Master Cylinder Secondary
74775 L T
76 10-20-40 . . o e e e e
TA/TS  26=86 i e et e e,
74/75 1
76 8000 . e e e e e e

{Ref. Pr. List)
(Ref. Pr. List)

—_— = =

~
j&)
03]
NN

8. 038 |

812 5883
933 137
932 754

535 3449

535 2382
937 173

320 3076
320 3076

812 5282

998 636
535 5680

812 4544
812 4545
812 6956

812 4550
812 4549
812 4550

812 4540
812 4543

812 4508
812 6953
812 4579
812 4845
812 6886

812 4554
812 6961
448 8293
812 6958

448 8291

812 4555
448 8292
812 4537

812 4556
812 6960
812 4848
812 6957

812 4507
812 4507
812 4503
943 070
812 4535

Jeep Rev. 10/15/75

Gr8.-T 20

Printed in U.S.A.



8.515-2

8.515-2a

8.515-3

8.515-4

8.517-2

8.805-1

8.805-2

8.810-1

8.810—4

8.810-8

8.815-1

8.815-2

8.820-1

8.830-1

8.845-1

8.845-2

8.855-1

BRAKES - WHEELS
BOLT, Power Brake Master Cylinder Stop

74/75 10-20=40 e 8.050
74/75 21 8.050
“Q’’ RING, Power Brake Master Cylinder Piston Stop Bolt

74/75 1 T O 8.050
SPRING, Power Brake Master Cylinder Piston Return

74/75 LI 00 0 1
74/75 {1 TP
RETAINER, Power Brake Master Cylinder Secondary Piston Cup

74/75 L 0 T O
74/75 1
SEAT, Power Brake Master Cylinder (Insert)

74/75 T 20 A0 L e e e e e e e e
DISC ASSEMBLY. Front Wheel Disc Brake (incl. Hubs)

74/ LT T
74/ T S
STUD, Front Wheel Disc Brake Disc Assembly To Wheel

74/ L T
74/ 1 <
CALIPER ASSEMBLY, Front Wheel Disc Brake

LEFT

74/ L6 O
RIGHT

74/ LT P
BOLT, Housing Retainer — Disc Caliper Brake

74/ L 7 2 T g T
PISTON, Disc Brake Caliper

74/ LI 00
SHOE SET, Front Wheel Disc Brake

74/ T0=20=80 . o e et e e i e e e
SPRING, Shoe Support {Clip Type)

74/ L 500
REPAIR KIT. Disc Brake Piston Housing (Inc!. Boot And Seal)

74/ L6 P S
SCREW, Brake Wheel Cylinder Bleeder

74/ L2 T 8.088
ADAPTER, Bracket And Shield Front Wheel Disc

74/ LT T O
74/ Y T Y U
ATTACHING PARTS, Shield To Bracket

BOLT, Hexogon ....... 74/ 10-20-40 . . it e e e i 17.038
WASHER, Lock ........ 74/ 10-20-40 . ottt e e e e e
NUT, Hexajon......... 74/ 10-20-40 . . . i e 8. 001
HOSE, Front Wheel Disc Brakes

74/75 LI S
76 10 (Except Cherokee Chief) ..o i e e
76 10 (Cherokee Chief) L i i i i e i it i i 8.116
74/ 21 8.116

12
16

N N N

NN RN

8.855

812 4536
448 5454

448 5453

812 4552
939 610

812 4553
939 608

812 4551

535 2269
535 2636

812 4803
812 4804
812 4378
812 4379
812 4572
812 4571
812 4509
812 4573
812 4574
812 4560

535 2173
535 2638

G180017
400 4863
994 925

535 2688
535 2688
535 2689
535 2689

Jeep Rev. 10/15/75 Gr8-T 21

Printed in U.S.A.



8.855
8.855-2

8.855-3

BRAKES - WHEELS
ATTACHING PARTS, Brake Hose To Caliper

BOLT, Hexagon ....... <
WASHER, Special ...... 2
WASHER, Plain........ T4/ 17.814
ATTACHING PARTS, Brake Hose To Bracket Front

NUT, Lock............ 74 (3/8" Thick) i i 10. 280
NUT, Lock ... ..., V45 Y/ U 10. 280

[NSRFN

N

400 4839
400 4838
G131016

991 876
400 5338

Jeep Rev. 10/15/75 Ge 8 -T 22

Printed in U.S.A.



